
SPARE PARTS LIST
PAGE 1

MODEL NO. 5900B

ITEM PART NO. DESCRIPTION QTY NOTE

001 911211-1 PAN HEAD SCREW M5 X 12 /9803   2

002 285007-9 BEARING COVER 48 /5900B   1

003 ********** ****************************** *** ******************************

004 911153-9 PAN HEAD SCREW M4 X 28 /6013BR   5

005 953106-2 RIVET 0-5  /4107RH   2

006 ********** ****************************** *** ******************************

007 682504-0 CORD GUARD 10-85/KP0810/6411/6413/   1

008 666415-7 POWER CORD 2M /HEAVY DUTY MCC/GA9030   1

009 687053-2 STRAIN RELIEF/LS1214B/HR2450/HP2051/9032   1

010 ********** ****************************** *** ******************************

011 645105-5 NOISE SUPPRESSOR /LS1013B/KP0810/HR4002   1

012 651023-7 SWITCH RPAHR-3W-N /5900B   1

013 911126-2 PH SCREW M4X16/5057KB/BO6040/5900B/5008B   2

014 911945-6 PAN HEAD SCREW M5 X 85 /5900B   2

015 415077-6 HANDLE COVER /5900B   1

INC. 16

016 931102-0 HEX NUT M4 /4331DWA/BJR240SJE   5

018 ********** ****************************** *** ******************************

019 411395-0 BAFFLE PLATE /5900B   1

020 213102-5 DUST SEAL 12 /1805B   1

021 241064-7 FAN 106   1

022 516514-4 ARMATURE /5900B   1 240V

INC. 18,20,21,23,24

023 681623-9 INSULATION WASHER  /9924DB/4107RH/2012NB   1

024 211066-7 BALL BEARING 6200LLB /9403/HK0500   1

025 263002-9 RUBBER PIN 4 /4107RH/6807/GA9020/GA9030   1

026 524127-7 FIELD /5900B   1 240V

027 152342-9 BLADE CASE /5900B   1

028 163102-4 SPINDLE LOCK /5900B   1

029 181044-0 CARBON BRUSH CB-153   1

030 643650-4 BRUSH HOLDER CAP  /2703/HR5001C/4107RH   2

031 262502-6 RUBBER SLEEVE 6 /5600NB   1

032 251247-1 P.H. SCREW M6 X 20 /5600NB   1

033 912256-2 C.S.H. SCREW M5 X 35   2

034 912271-6 C.S.H. SCREW M5 X 50 /5900B   2

035 212102-2 NEEDLE BEARING 1210   1

036 961057-5 RETAINING RING S-17 /4107RH/LS1214B   1

037 221013-0 HELICAL GEAR 44 /5900B   1

038 962157-4 RETAINING RING R-40  /9069/4107RH   1

039 211256-2 BALL BEARING 6203LLB /2703X1/5900B   1

040 254203-0 KEY 4   1

041 325226-6 SPINDLE (FOR 25MM) /5900B   1

042 312098-8 BEARING BOX /5900B   1

043 912121-5 C.S.H. SCREW M4 X 14   4

044 251445-7 SCREW M4 /5900B   1

045 231766-3 TENSION SPRING 4 /5900B   1

046 164744-7 SAFETY COVER /5900B   1

047 251644-1 H.F.H. BOLT M8 X 20  /5900B/4107RH   1

048 224145-2 OUTER FLANGE 60 FOR 25M /5900B   1

049 224144-4 INNER FLANGE 60 FOR 25M /5900B   1

050 961203-0 RETAINING RING S-48   1

051 251918-0 C.S.N. BOLT M8 X 24 /5900B   1

052 133151-5 BASE ASSEMBLY /5900B   1

INC. 57,60-62

053 253731-2 FLAT WASHER 8   /6300-4/LC1230/4107RH   1

054 252003-2 HEX NUT M8-14  /5900B/4107RH   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 5900B

ITEM PART NO. DESCRIPTION QTY NOTE

055 133014-5 LEVER 98 ASSEMBLY  /5900B/4107RH   1

INC. 56

056 911207-2 P.H. SCREW M5 X 10   1

057 251919-8 C.S.N. BOLT M 6 X 20  /5600NB/4101RH   1

058 924216-2 WING BOLT    M5 X 15   1

059 251221-9 P.H. SCREW M6 /5900B   1

060 934301-3 WING NUT M6 /5900B/3707F/3707FC   1

061 942151-2 SPRING WASHER 6  /5620DWA/4130/4101RH   1

062 253111-2 FLAT WASHER 6 /5900B   1

063 941151-9 FLAT WASHER 6  /5620DWA/4101RH/LS800DWA   1

064 942151-2 SPRING WASHER 6  /5620DWA/4130/4101RH   1

065 ********** ****************************** *** ******************************

068 253090-4 FLAT WASHER 24          /5900B   1

069 819064-1 MAKITA MARK /5901B/5902B/LS1013B/LS1214B   1

400 ********** ****************************** *** ******************************

402 164367-1 GUIDE RULE /5900B/5901B/5902B   1

403 ********** ****************************** *** ******************************



SERVICE DRAWING
PAGE 1

MODEL NO. 5900B


